
An ISO 9001:2018 Certified Company

water solutions for a green planet

Projects Folio



2

Service | Quality | Innovation

Save Water, Save Earth



3

Service | Quality | Innovation

Since 1991, Sarvo Technologies is committed to help create a sustainable future for our water needs. Sarvo has devel-

oped and provides wide range water and wastewater treatment solutions.

Sarvo Technologies is part of the leading Automobile group with turnover exceeding INR 2000 crores. The group serves 

global majors across Automotive, industrial and textile verticals.

Water solution for a green planet

Our Products

Water Treatment

Waste Water Treatment

Water Recycling

Zero Liquid Discharge

Components & Consumables
[...]
to the UF followed by RO Plant. And the treated water is using for the process. Our units are resistant to corrosion and 
require minimal maintenance. These units are fabricated with best material and under strict supervision 



28

Service | Quality | Innovation

TEXTILES Marvel Dyers & Processors Pvt. Ltd. 

The Project At a Glance 
Category : Textile Industry

Location : Ludhiana

Installed Plant : UF (Ultrafiltration System) & RO for Recycling of 

  ETP treated water

Capacity : 50m3 / hr Feed 

Years of Completion : 2015/2017

UF plant is installed & commissioned by Sarvo for removing the suspended impurities and other contaminants in 
ETP treated water. UF treated water is recycled back in process and will be fit for feeding to RO system for the 
deduction of TDS.



29

Service | Quality | Innovation

TEXTILES Mohini Health & Hygiene

The Project At a Glance 
Category : Textile Industry

Location : Pitampur , Indore

Installed Plant : Mechanical Vapor Recompression   

  System (MVR)

Capacity : 40 KLD

Years of Completion : 2018

Mercerisation is a finishing process in the textile industry where the textile  fabric are  treated under  tensile 
stress with caustic soda. Large quantities of diluted caustic soda (weakly) are a waste product of this process. 
Caustic Recovery Plants (CRP) can turn a very large proportion of this weakly  into  reusable concentrated 
caustic soda  (strong  lye).



30

Service | Quality | Innovation

AUTOMOBILE Indo Autotech Ltd, Tapukara

The Project At a Glance 
Category : Automobile

Location : Tapukara, Rajasthan

Installed Plant : Mechanical Vapor Recompression

  System (MVR)

Capacity : 40 KLD 

Years of Completion : 2013

A mechanical vapor recompression vacuum evaporator is designed for the efficient treatment 
of industrial waste effluent from production processes and water treatment plant reject fractions 
(brine) with a low energy cost. Its high efficiency is due to the use of a rotary blower or steam 
compressor, which increases its latent heat by the mechanical action of volumetric compression 
with a small amount of electrical energy used in the motor powering the compressor.



31

Service | Quality | Innovation

AUTOMOBILE Indo Autotech Ltd, Bangalore 

The Project At a Glance 
Category : Automobile

Location : Bangalore

Installed Plant : ETP (Effluent Treatment Plant)

  with recycling

Capacity : 40 KLD 

Years of Completion : 2013

ETP plant with recycling is installed to treat with the efficient from paint shop. Recycled which is 
using for process.



32

Service | Quality | Innovation

AUTOMOBILE Indo Autotech Ltd, Faridabad 

The Project At a Glance 
Category : Automobile

Location : Faridabad

Installed Plant : ETP (Effluent Treatment Plant)

  with recycling

Capacity : 40 KLD 

Years of Completion : 2013

This ETP plant with recycling is designed and commissioned by Sarvo for treatment of phosphating waste water. It 
consist of high load of suspended and COD and this effluent water is treated by chemical treatment. After tretment 
by ETP it will further treated by UF, RO and MB plants. Than use this treated water in process water.  



33

Service | Quality | Innovation

AUTOMOBILE Indo Autotech Ltd, Manesar  

The Project At a Glance 
Category : Automobile

Location : Manesar

Installed Plant : RO with Mixed Bed Unit

Capacity : 2000 LPH

Years of Completion : 2013

This RO Plant is designed for treatment of raw water. This treated water is used for drinking. This RO water 
is further treated by MB plant for controlling the conductivity. MB plant consist cation & anion based resins.



34

Service | Quality | Innovation

AUTOMOBILE Indo Autotech Limited, Gujarat

The Project At a Glance 

Category : Automobile

Location : Vithlapur, Gujarat

Installed Plant : ETP’s & STP, UF & RO

Capacity : 50 KLD & 70 KLD, 5m3/hr & 3m3/hr.

Years of Completion : 2019

Industrial wastewater is created during industrial processes which is often contaminated with chemical com-
pounds related to the specific industrial process. Each industrial wastewater effluent is unique and requires an 
individual solution to meet the treatment standard for water discharge, 

Treated 
Water

Holding Tank



35

Service | Quality | Innovation

AUTOMOBILE Jayem Auto Industries Pvt Ltd  

The Project At a Glance 
Category : Automobile

Location : Prithla

Installed Plant : RO, STP (Sewage Treatment Plant)

Capacity : 40 KLD

Years of Completion : 2014

We installed STP to treat sewage based on Green Technology. The system is very simple to operate 
virtually & works without power & man interference. CWT system functions consistently even during fluc-
tuating flows. The system looks and appears as a part of landscaping in the campus 



36

Service | Quality | Innovation

PAINT SHOP Ravi Pankha Pvt. Ltd. 

The Project At a Glance 

This ETP plant with recycling is designed and commissioned by Sarvo for the treatment of phosphating 
wastewater. It consists of a high load of suspended and COD and this effluent water is treated by chemical 
treatment. After treatment by ETP it will further be treated by UF, RO, and DM plants. Then use this treated 
water in process water.  

BAR SCREEN
CHAMBER

SEWAGE
INLET MBBR -I

OIL & GREASE TANK

SCALE

DRG. NO.

DATE

JOB NO.
TITLE

PROJECTDESIGNED BY

Web: www.sarvowater.com
Tel : +91 129 4025353, Fax: +91 129 4022 333, Email : operation@sarvo.com

Plot No.316, Sector 24, Faridabad-121(Haryana)INDIA
SARVO TECHNOLOGIES LTD.

REV.
RAVI PANKHA STL-DWG-P-210A

S-210

25/03/2019

1

N.T.S
DRAWN BY

CHKD. BY

APPD. BY
M.GARG

A.RAINA

SUMIT 

ISSUED FOR APPROVAL

RECIRCULATION LINE

TUBE SETTLER

AIR BLOWER

EFFLUENT
TRANSFER
PUMP-I

EQUALISATION
      TANK-I

PROCESS FLOW DIAGRAM

Manual Skimming
 of Oil

MBBR -II

PRESSURE
SAND
FILTER

ACTIVATED
CARBON
FILTER

TREATED
WATER

UF
FEED PUMP

UF PLANT

Sludge
Transfer
 Pump

Sludge Drying
       Bed Drain to EQT

Filter Press

Drain to EQT

CCT

FILTER
FEED
PUMP

Category : Paint shop

Location : Marhauli, Varanasi

Installed Plant : ETP-20 KLD, UF-1000lph,

  RO-400lph, 

Capacity : DM-1500lph

Years of Completion : 2018



37

Service | Quality | Innovation

PAINT SHOP Lakshmi Precesion Tools Ltd   

The Project At a Glance 

Category  : Paint Shop 

Location  : Coimbature 

Installed Plant  : ETP+UF+RO+DM

Capacity  : 2 m3/ hr 

Years of Completion  : 2014

ETP plant is designed and commissioned by Sarvo for treatment of paint shop waste water. It removes all impu-
rities as well clout by chemical treatment process. All heavy metals collect through sludge drying process. After 
treatment by ETP we use this treated water in process followed by UF, RO and MB. 



38

Service | Quality | Innovation

PAINT SHOP Parmodaya Aerospace Solution

The Project At a Glance 
Category  : Paint Shop 

Location  : Bangalore  

Installed Plant  : ETP (Effluent Treatment Plant)

Capacity  : 20 KLD

Years of Completion  : 2018

This ETP plant is based on ceramic waster. This ETP is consisting of physic - chemical treatment unit was designed 
and commissioned by Sarvo for very high suspended load. Our Effluent treatment Plants Provide effective solu-
tions to effluent odor control, BOD reduction, aeration, clarification, phosphorous and nitrogen removal and more. 



39

Service | Quality | Innovation

PAINT SHOP Kalco Alu System Pvt Ltd     

The Project At a Glance 
Category  : Paint Shop 

Location  : Ghaziabad  

Installed Plant  : RO WITH MIX BED,ETP  

Capacity  : 10 KLD + 1000LPH 

Years of Completion  : 2014

This effluent treatment plant is based for removing the heavy metals in effluent water. In treated we removes all 
impurities as well as COD & BOD load. We recycle this treated water followed by RO & Mix Bed plant



40

Service | Quality | Innovation

PAINT SHOP Whirpool of India Ltd   

The Project At a Glance 
Category : Paint Shop 

Location : Faridabad 

Installed Plant : ETP (Effluent Treatment Plant)

Capacity : 8 m3

Years of Completion : 2015

This ETP is consisting of chemical treatment is designed & commissioned by Sarvo. It includes the treatment pro-
cess like aeration, coagulation, flocculation and sedimentation process for treating the effluent water.



41

Service | Quality | Innovation

INDUSTRY Shri Chari Wires      

The Project At a Glance 
Category : Industry  

Location : Faridabad  

Installed Plant : ETP (Effluent Treatment Plant)  

Capacity : 100 KLD

Years of Completion : 2013

This Effluent treatment plant is designed for treatment of heavy metals which is generate in electro-
plating plants. ETP covers the mechanisms and processes used to treat wastewater that is produced 
as a by-product of industrial activities. After treatment, the treated industrial wastewater is reused. 



42

Service | Quality | Innovation

INDUSTRY Somany Tiles   

The Project At a Glance 
Category : Industry 

Location : Bahadurgarh 

Installed Plant : STP (Sewage Treatment Plant)

Capacity : 300 KLD

Years of Completion : 2014

Sarvo installed the Sewage Treatment Plant to treat the waste water generated form the factory. This is 
biological based plant. Treated water is using for the gardening purpose.



43

Service | Quality | Innovation

INDUSTRY Meenakshi Strips Ltd

The Project At a Glance 
Category : Industry  

Location : Bhiwadi  

Installed Plant : ETP (Effluent Treatment Plant)  

Capacity : 40 KLD

Years of Completion : 2014

Effluent water is coming form the sheet cutting. Effluent is treating with the reaction of Lime Alum and 
poly-electrolyte. Than water passes through the MGF/ACF .Treated water is using for the washing of 
sheets.



44

Service | Quality | Innovation

FOOD & BEVERAGES Green Dot Health Systems

The Project At a Glance 
Category : Food & Beverages
Location : Roorkee
Installed Plant : Effluent Treatment Plant with Recycling,
  RO (Reverse Osmosis Plant), Ultrafiltration  
  System
Capacity : 7.53m + 43 m
Years of Completion : 2015

This effluent treatment plant put up is having physic-chemical treatment followed with UASB reactor, 
integrated aeration tank and clarifier. The treated effluent achieved COD of < 100 mg/l. It is biodegrad-
able and nontoxic, but that has high concentrations of biochemical oxygen demand and suspended 
solids



45

Service | Quality | Innovation

FOOD & BEVERAGES DS Group      

The Project At a Glance 
Category : Food & Beverages  
Location : Noida  
Installed Plant : RO (Reverse Osmosis Plant),
 : EDI (Electro-Deionization System for  
  Ultra Pure Water)  
Capacity : 500 LPH
Years of Completion : 2013

Osmosis is a natural process. When two liquids with different concentrations of a solute are separated by 
a semipermeable membrane, the fluid has a tendency to move from low to high solute concentrations for 
chemical potential equilibrium. RO removes dissolved solids as per desired limit. After treatment by RO it 
will treated by EDI system. Electrodeionization is a water treatment technology that utilizes an electricity, ion 
exchange membranes and resin to deionize water and separate dissolved ions (impurities) from water.



46

Service | Quality | Innovation

FOOD & BEVERAGES Barmalt Malting India Pvt Ltd   

The Project At a Glance 
Category : Food & Beverages  

Location : Khaliyawas

Installed Plant : RO (Reverse Osmosis Plant),

  WTP (Water Treatment Plant)

Capacity : 20000 LPH 

Years of Completion : 2014

Reverse osmosis remove many types of molecules and ions from solutions, including bacteria and 
is used in both industrial processes and the production of potable water.



47

Service | Quality | Innovation

FOOD & BEVERAGES Ashoka Distillery   

The Project At a Glance 
Category : Food & Beverages  

Location : Hathin

Installed Plant : RO (Reverse Osmosis Plant),

  UF (Ultrafiltration System)

Capacity : 10 m3

Years of Completion : 2015

This plant is designed and commissioned by Sarvo for treatment of waste water. UF is used for the 
removal of particulates and macromolecules from ETP treated water to produce potable water. UF 
removes the all suspended solids.



48

Service | Quality | Innovation

HOTELS Hotel Tulip Inn   

The Project At a Glance 
Category : Hotel 

Location : Lucknow

Installed Plant : STP (Sewage Treatment 

Plant)

Capacity : 100 KLD

Years of Completion : 2013

Sewage treatment plants often include a clarifying treatment, which settles out large particles and an activated 
sludge process to minimize the waste produced. STP plants depends on biological treatment like aerobic or an-
aerobic treatment.



49

Service | Quality | Innovation

HOTELS The Leela Palaces Hotels Resorts

The Project At a Glance 
Category : Hotel

Location : Delhi   

Installed Plant : RO (Reverse Osmosis Plant)  

Capacity : 6000 LPH

Years of Completion : 2012

Reverse Osmosis Water Treatment Plant presents an economical and effective solution for water treatment 
process. Suitable for installation in industrial establishment, this system separates contaminants and non 
essential and corrosive salts, metals, chemicals from water. Treated water is used in loundary.



50

Service | Quality | Innovation

HOTELS Hotel Delite Grand  

The Project At a Glance 
Category : Hotel 

Location : Faridabad

Installed Plant : WTP (Water Treatment Plant)

Capacity : 10 m3

Years of Completion : 2015

This water treatment plant removes suspended solids which is dissolved in water. These impurities 
removes by media filtration and smell & colour removes by activated carbon process.



51

Service | Quality | Innovation

HOTELS Janpath Restaurant Nando’s 

The Project At a Glance 
Category : Hotel

Location : New Delhi   

Installed Plant : ETP (Effluent Treatment Plant) 

Capacity : 10 KLD

Years of Completion : 2014

This ETP plant is based on biological treatment. It includes all the process like areation, coagula-
tion, flocculation, sedimentation and disinfection process. For disinfection we use NaOCI or H202. 
Treated water is used after filtration process



52

Service | Quality | Innovation

HOTELS Lemon Tree Aligarh

The Project At a Glance 
Category : Hotel

Location : Aligarh (U.P.)   

Installed Plant : ETP & STP 

Capacity : 20 KLD & 50 KLD

Years of Completion : 2019

The Wastewater treatment protects public health, water quality, and the environment by operating 
and maintaining wastewater. Treatment facilities and managing programs in a manner that assures 
compliance with all applicable permits, regulations and contracts.



53

Service | Quality | Innovation

HOSPITALS Medical College, Datia

The Project At a Glance 
Category : Hospital

Location : Datia, (M.P.)

Installed Plant : ETP & STP

Capacity : 100 & 20 KLD

Years of Completion : 2018

The Reverse Osmosis Plant treats the borewell water in Fortis hospital located in Gurgaon. The 
treated water used for Boiler & drinking purpose. 



54

Service | Quality | Innovation

HOSPITALS St. Joseph’s Hospital

The Project At a Glance 
Category : Hospital

Location : Ghaziabad (U.P.)

Installed Plant : STP 

Capacity : 80 KLD

Years of Completion : 2018

STP plant is Dewars Based Technology is used for water treatment, it removes all the Impurities of 
sewage. Constructed wetland technology(CWT) which is very cheaper or environment friendly pro-
cess and low maintenance. It can be Operated through unskilled operators also.

Planted 
gravel 
filter

Anaerobic 
Reactor



55

Service | Quality | Innovation

HOSPITALS

This plant is designed and commissioned by Sarvo for treatment of waste water. UF is used for the 
removal of particulates and macromolecules from STP treated water to produce potable water. UF 
removes the all suspended solids.

Sir Ganga Ram Hospital

The Project At a Glance 
Category : Hospital

Location : New Delhi

Installed Plant : ETP’s & UF

Capacity : 10 KLD/20 KLD and UF 50m3/

hr.

Years of Completion : 2019



56

Service | Quality | Innovation

SCHOOLS Modern Delhi Public School 

The Project At a Glance 
Category : School

Location : Faridabad   

Installed Plant : STP (Sewage Treatment 

Plant)  

Capacity : 80 CMD